www.ersatzteil-service.de 108
13813 107

350-2400L R
- 68 F
/R
66 . %SNK,
() Q)
f‘
M)
3
>
e >
6
§
“< (O
N0\ "
OB \g
Y
82 53
55 _N —
52 110
58
126
" 111\:>y/\
) 10
THESE_PARTS SHIPPED SEPARATE
- ONE SET PER TRANSAXLE

80 - 20W-50 OIL
134 - SEAL KIT
100 - SEALANT

_@ Hydro-Gear

Ihr Ersatzteilspezialist im Internet; -2 7105+



13813

www.ersatzteil-service.de

320-2400L

- BRAKI

ITEM # PART # aTy DESCRIPTION ITEM # PART # ary DESCRIPTION
1 70652 } EEIE:SIHEIUSNIIL*KMAIN 64 | 50743 1 | BEARING-BALL 20X47X14(6204)
) 65 | 50740 1 | BEARING-BALL 25X47X12(6005)
2 CRADLE BEARING 66 | 50751 1 SEAL
{ ?EﬁhNILuIﬁ ;ﬁsﬁﬁfﬁx 7 67 | 50329 1 | RETAINING RING
| e e || e
| SCREW, HFHC 1/4-28 X 7/8 (PATCH 73 44855 1 ROTOR,  BRAKE
I | WASHER .34 X .88 X .03 ’
2 | 50890RM 1 | LOVER HOUSING 76 | 43083 1| HEX NUT 5/16-18
3 | 70679 I | KIT, CENTER SECTION 80 79z | 20N-50 OIL
| s e bR S
82 | 51940 1 , . . .
{ gEE?EINGB{{P%SX LO3X.75 99 | 9005200-5600 | 1 | PLUG-PLASTIC
] 100 | 50928 [ | SEALANT
3| SCREW-3/6-24 X &9 105 | 70561 1| KIT, BRAKE
2 | CHECK PLUG ASSEMBLY, . 044 1| wastier
4 | 9008000-0128 | | | LIP SEAL | e ek
S | 2003018 1 | SPACER 1 | roie. BReke
6 | 2003016 1| VIRE RETAINING RING 3 | SCREV 1458 X 1. 38-W/PATCH
7 | 2003052 1| RETAINING RING ’ :
2 | STATOR, BRAKE FRICTION
8 | 2003043 1 | BALL BEARING
10 | 2003087 I | VARIABLE SWASHPLATE 1| COTTER PIN 3/32 X 3/4
11 | 50551 1 | THRUST BEARING 30 X 52 X 13 2 | BRAKE ACTUATING PIN
12 | 50005 1| INPUT SHAFT 1| COMPRESSION SPRING ANTI DRAG
13 | 50891RM 1 | COVER-BACK 1 | KIT, YOKE-BRAKE
14 2003014 1 SPRING, BLOCK 1 SLOTTED HEX NUT 5/16-24
15 | 70331 1 | 10cc CYLINDER BLOCK ASS'Y 107 | 70314 I | HUB ASSEMBLY
1 | 10cc CYLINDER BLOCK 1 | HuB
5 | 10cc PISTON SPRING 4 | LUG BOLT
5 | PISTON SEAT WASHER 108 | 50863 1 | NUT, HEX 3/4-16
5 | 10cc PISTIN 110 | 70110 I | FITTING O-RING ASSEMBLY
19 | 44130 3 | WASHER | | PLASTIC HOSE FITTING
21 | 70082 1 | 2lcc CYLINDER BLOCK ASS'Y 1 | DRING
1 | 2lcc CYLINDER BLOCK 111 | 70921 | | CAP VENT ASSEMBLY
7 | 2lcc PISTON SPRING | | CAP-POPPET VALVE
7 | PISTON SEAT WASHER L | PLASTIC VENT
7 | 2lcc PISTON 119 | 50278 | | SPACER
24 | 2003017 | | WASHER, BLOCK THRUST 120 | 51182 I | PULLEY, 4.5
25 | 50552 1 | THRUST BEARING 42 X 68 X 16 121 | 51047 | | BOLT 5/16-18X1-1/4
26 | 50315 2 | BALL BEARING 122 | 50277 I | HELICAL COMP. SPRING
27 | 2000022 1 | VIRE RETAINING RING 123 | 51341 3 | SCREW, 1/4-28 X 1.25 W/PATCH
R ETT || S 159 | 31348 5 | STHTtR BRAE PRICTION
3L | 308%000-0126 | 1 | IRSIN ARM 128 | 44101 [ | COTTER PIN 3/32 X 3/4
34 | 50749 1 | CONTROL ARM 129 | 44127 2 | BRAKE ACTUATING PIN
35 | 50317 2 | NUT 130 | 50919 | | COMPRESSION SPRING BRAKE ANTI DRAG
36 | 50284 1 | STUD - LONG 5/16-24 131 | 70560 1| KIT, YOKE-BRAKE
37 | 50281 2 | FRICTION PUCK I | S HD BOLT 5/16-24 RIBBED
B0 | [T AN
133 | 44142 | | SLOTTED HEX NUT 5/16-24
40 | 45074 1| LIP SEAL 134 | 70553 1| KIT, SEAL
41 50126 1 BYPASS ARM 1 SEAL, LIP 15X 35X 7
42 | 44870 1| RETAINING RING 1| RING, RETAINING
43 | 50002 2 | PN | | SEAL, LIP12X 25X 7
44 | 50016 3 | SCREW 1 | SEAL, LIP 10X 25X 7
46 | 50990 1 | FILTER 1 | RING, RETAINING
49 |51244 1 | HEX LOCK NUT 1/2-20 (NYLON INSERT) 18 | HFHCS 174-20 X , 75 ZINC
S0 | 50752 18 | SCREW, 1/4-20 X .75 LONG 1| SEAL PLUG (1.86)
s2 | 50745 1| 19T BEVEL GEAR ] .
53 | 50746 1 | 53T SPUR GEAR I | SEAL, LIP 25 X 47 X 7
54 |50757 I | MOTOR SHAFT g Emg Eggmmg
55 | 51335 1 | BRAKE SHAFT )
56 | 50748 1| AXLE SHAFT 2 | RING, RETAINING
28 | 51161 2 | TP 17X 40%7 135 [51523 1 | WASHER, OD SLOTTED, .53 X 1.63 X .06
60 | 50995 1 | SEAl PLUG - SIIE igg 51362 } m ?AN Fl,ﬂLf'E$DE
62 | 50759 1| RETAINING RING - AXLE 70583 { | WSHER, DD SLOTTED, .53 X L.63 X .06
1 | FAN, 6°, 10 BLADE
1 | HEX LOCK NUT 1/2-20 (NYLON INSERT)
1 | PULLEY, 4.5
141 [51575 1 | WASHER .34 X .88 X .03
142 [51813 1 | WASHER .39 X 1.27 X .05
fi

Ihr Ersatzt]

143,|51774 _ - -
10| St 721

(2]

S § Optee Net

e—

=2

P.2 of 2

Hydro—-Gear

71058L-P





